

# EXAMINATION RESULTS

---



|                    |                                                                                                              |
|--------------------|--------------------------------------------------------------------------------------------------------------|
| GRS Report Number  | GRS2024-071631                                                                                               |
| Date               | 2 <sup>nd</sup> August 2024                                                                                  |
| Object Description | One faceted gemstone                                                                                         |
| Identification     | Natural Spinel                                                                                               |
| Weight             | 3.89 ct                                                                                                      |
| Dimensions         | 10.98 x 7.90 x 5.33 (mm)                                                                                     |
| Cut                | brilliant/step (4)                                                                                           |
| Shape              | cushion                                                                                                      |
| Color              | orangy-red                                                                                                   |
| Comments           | No indication of thermal treatment<br>Indication of clarity enhancement in fissures ("oiled")<br>(PL tested) |
| Origin             | Burma (Myanmar)                                                                                              |

Please ensure that you are visiting the correct GRS report verification website. Our official report verification URL is

<https://www.gemresearch.ch/report-verification>

Be cautious of websites with similar designs, names or URLs that claim to be us, as they may be fraudulent and designed to deceive you.

**Disclaimer**

This is not a gemstone report.  
Results may vary from the  
original printed report.  
Terms & Conditions apply.

**Direct Verification**

Scan this QR code  
with your mobile  
device to verify the  
report data on  
[www.gemresearch.ch](http://www.gemresearch.ch)